

articoli gomma e plastica tecnico-industrial
Sargom s.r.l. via G.Bertoli, 15
25050 Rodengo Saiano (Bs)
Tel.030/317741-6810320 - Fax 030/320882
Scheda tecnica (conforme a scheda produttore)
Distribuita da SARGOM S.R.L.

FIRE TEST CERTIFICATE

Date: 15.01.2011

Reference: MJ/08ab/Batch1

Product: Gamma Vinyl Flooring **Size:** 1.30 mm x 1000 mm x 1000 mm

RESULT AS PER IS:15061:2002 HORIZONTAL BURNING RATE

SR.NO.	TEST	REQUIREMENT	OBSERVATION						
	DESCRIPTION		TEST	TEST	TEST	TEST	TEST		
			PIECE	PIECE	PIECE	PIECE	PIECE		
			1	2	3	4	5		
1	Horizontal Burning Rate, mm / minute as per IS:15061:2002	The result of the test shall be considered satisfactory if, taking the worst test results into account, the horizontal burning rate is not more than 100 / min. or if the flame extinguishes before reaching the last measuring point.	The flame extinguishes before reaching the last Measuring point						
2	Remark: Vinyl Flooring meets Horizontal Burning Rate test requirement when tested as per IS:15061:2002								

VERTICAL BURNING RATE

SR.NO.	TEST	REQUIREMENT	OBSERVATION						
	DESCRIPTION		TEST	TEST	TEST	TEST	TEST		
			PIECE	PIECE	PIECE	PIECE	PIECE		
			1	2	3	4	5		
1	S	The result of the test shall be considered satisfactory if, taking the worst test results into account, the vertical burning rate is not more than 100 / min. or if the flame extinguishes before reaching the last measuring point.	VI=12.3	VI=16.8	VI=14.6	VI=13.2	VI=17.5		
2	Remark: Vinyl Flooring meets Vertical Burning Rate test requirement when tested as per IS:15061:2002								

For Responsive Industries Ltd



